

Testing Report

[시험 성적서]

We inform you of the testing report as follows, that we have supplied you.

Product name	Acetate Cloth Tape		
Supply place	Ansung factory	Specifications	10 mm × 30m
Test conditions	21°C, 51%	Type No.	DTS-271
Test date	30-Jul-19	Department of test	Quality management
Tester	J. S. SHIN 	Confirmer	S. I. KWON 

Test Items	Unit	Specification	Testing value
Appearance (겉모양)	Good	Winding condition, Stain	Good
Peel (벗겨짐)	Good	Not transfer to next side of paper	Good
Thickness (제품두께)	mm	0.250 ± 0.010	0.240
Width (나비)	mm	10 ± 1.5	10
Length (길이)	m	Over marked length	30.1
Adhesive Strength (점착력)	gf/10mm	Over 1000	1052
Tensile Strength (인장강도)	kgf/10mm	Over 9	11
Elongation (신장율)	%	Over 20	21
BREAKDOWN BOLTAGE (절연파괴전압)	kv/min	Over 1.5	0.4

DS 주식회사 덕성하이텍
DUCKSUNG HITECH CO., LTD.

#225-2, Shinneungri seoun-Myeon Anseong-Si Gyeonggi-Do, Korea

E-Mail : www.ducksunghitech.com

Tel : 031-671-0953~5 Fax : 031-671-0956~8